cnasi (MAS
p—

CNAS L0748
170014233963

NI R

NO.1118080181
it W R A
Test Report
e L AR BIEERA Y G40 3.8V 2820/3000mAh

10.7/11. AWh (min/typ)
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Statement

1. AR AR AT (EREIE T K.
The test report is invalid if it is not affixed the offical scal of the laboratory to it.
2. SR TG RPN S AL B AT R MNT TR
Copies of the test report without the offical scal of the laboratory are invalid.
3. MR ] . HEHEARE TR
The test report is invalid without the signatures of compiler, checker and approver.
4. RO IREOTE
The test report is invalid if it is blotted out.
5. REASIFCPITHE, AR SRR IR .
It is forbidden to copy the test report partially without the written approval of the
laboratory.
6. EFREFHCRMEE A, DO FTRERE AT
The conclusion of the consignalion test is only valid for the provided sample.
7. AKYBIER A LA SO e, BESCSCA () RIS, PR AP RET,
BArp SCCA W HE
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.
8. BRIUSATUL, ASBUASE SN LT IR

Unless noted otherwise, the test type is consignation test.

Hihil: #0843 345 % Address: No.345 East Yunling Road, Shanghai
M B 4 it (Post Code): 200062
HLE(Tel): (021) 31765555 f: ¥ (Fax): (021) 31015117

Mk (web site): www.ghs.cn
H {5 41 (E-mail): zmh@ghs.cn
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% HECTFRAYM J6A0 3.8V 2820/3000mAh 10. 7/11. 4Wh (min/typ)
5o R Chinese

Name of Sample E2 3

Rechargeable Lithium ion Polymer Battery JG40 3.8V 2820/3000mAh

English 10. 7/11. AWh (min/typ)
M5 1118080181
Sample No.
_;’\:_éﬁjg,[z KRR GHED B RAE
Consignor SCUD (Fujian) Electronics Co., Ltd.
e Wl Mo KB GHED BFRAF
Manufacturer SCUD (Fujian) Electronics Co., Ltd.
Aol 5 KEM TRl BEin 2oty sSURmRdET I
R i
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
Hz A XA CEFRRIIERIILSS RRFURETAD
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS "Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
AW
A#"“ ML iea, HEBPHE
ppearance Silvery and yellow Aluminum-plastics shell
Hoikg B 2018-08-20 = AIRE 8 2018-08-21 ~ 2018-09-13
Accepted Date Test Date
Hm 5 B o FEASAOL ; AR 4R35 ; bl SMELRE 7 I s o 75 Bl SRR
= Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge

RN, ZHMTEHRAE CETEIREYSEHMOHD SRS MARAETI
ST/SG/AC. 10/11/Rev. 6 38. 3#ndEE sk,

ﬁﬁﬂ%‘vﬁ‘ The sample has passed the test items of UNITED NATIONS “Recomm
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteri
Conclusion 38.3

R H I (Date) ;

ey AT TS LN Rechargeable Single Cell Battery. / \
4. ;@'

\\

Comment \

wé\*;/

&R FoR R / B S

Consignor 350015
Address Post Code
Poof VA W
Approver: %" 'Wl Checker: %ﬁ% Compﬂcr ﬁ %'

IR

Title: RIS TR (Vice chief engineer)
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;]?,'__%_ *ﬁﬁ‘i’ﬁ E] Z’ﬁ‘ ;f’i:ﬁ%iék#’iﬂﬁ%&% #ﬁﬂﬂ%% iﬁ?giﬁ. '&'Ji
Name of Test Standard requirement or The .
No. ltomes Clause Number ofStandad Test Result | Conclusion| Remark
l}ﬁjgtﬂ (-)H;fé'.llﬁlﬁw%&m&&#&gﬁnﬂﬁm
: Ffi) ST/SG/AC. 10/11/Rev. 6 38.3 SRIT. 1 WE S
1 Hﬁzmm UN Manual of Tests and Criteria ;;f{ﬁpendix 1 ey 7
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. 1 Pasiad
simulation 7
W O TR R T s i Al D0 e bR
HIUR Ffit) ST/SG/AC. 10/11/Rev. 6 38,3 HET. 2 LB 2
2 L, UN Manual of Tests and Criteria ol o Fay
Thermal test  |sT/56/AC. 10/11/Rev. 6 Section 38,3 Test T.2 | c¢ Appendix 2 Pz:Jc;sed /
RAE (AT RRRERTEITS G W
V) T ST/SG/AC. 10/11/Rev. 6 38.3 RIAT. 3 TR 3
3 . J. UN Manual of Tests and Criteria See Appendix 3 4 /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Passed
a%-r-a AT R R DERAET SR
ihe =it} ST/SG/AC. 10/11/Rev. 6 38.3 34T 4 # 4
4 i UN Manual of Tests and Criteria Sme.g{f;pendix 4 ey /
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. 4 Passed
KA CXT R BiE M T urmbn
AN % T ST/SG/AC.10/11/Rev. 6 38.3 ®RT.5 | Mk 5
5 UN Manual of Tests and Criteria See Appendix 5 S /
External short [s7/56/AC.10/11/Rev.6 Section 38.3 Test T. 5 Passed
circuit
A (TFRERIEGMHELS ut‘}&ﬂ?ﬁ?a
BIE TFfitd ST/SG/AC. 10/11/Rev. 6 38.3 BURT.6 | M 6
6 UN Manual of Tests and Criteria See Appendix 6 oy /
Crush ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 Pagaed
g‘;-’a- (%ﬂjﬁ_ﬂ%ﬁ%ﬁsﬁﬁfjﬁ&%dﬁtmﬁ T
[ =fit) ST/SG/AC. 10/11/Rev. 6 38.3 HT.7 WH%E 7
7 0 VB UN Manual of Tests and Cr%teria Stf Appendix 7 Ok /
vercharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 Passai
BREE COFERREHMRIE semin
SR HL F i) ST/SG/AC. 10/11/Rev. 6 38.3 BLIRT. 8 LMtk 8
8 : UN Manual of Tests and Criteria See Appendix 8 ey /
Forced discharge [st/sc/ac. 10/11/Rev. 6 Section 38.3 Test T.8 Passed
AR IR L SRR 20C-24°C FERRLE: /%
Test Efifahiment Ambient temperature:20°C-24°C;Ambient humidity:/%
Condition
R A p
é}@,#&%‘*l—ﬁ‘}){, Test Item
: 4
Subcontracted Test 5\@?-@2 & #F / &F"ﬁ’ /
Condition Subcontracted | Name Post Code
Laboratory PR / 9,45 /
Address Tel

“Tan I J

g W
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A5 ] AR B 4 Ak i BER
No. Name of TestItems | A1tjtude simulation
Mz, HRA RIEAT Before RIS After Ve 2 LA SN AET)
S5 Sample Status RE Fag@E RE FRE/E | Mass Loss | Residual RE
Sample Mass ocyv Mass ocv OCV  |Other
No. /g A" /g IV 1% 1% Event
001 | oy poras o | 42,0251 | 43¢ | 420800 | 4.34 0.00 | 100.00 | ©
002 | jorirriroses | 420732 | 429 | az.0702 | 420 0.01 | 100.00 | ©
003 | x| 418182 | 4.25 [ 418157 | 4.25 0.01 | 100.00 | ©
004 | cxchurty dhueged | 41.9922 | 4.32 [ 419708 | 432 | 0.05 | 100.00 | o
005 | yovc roriy omaged | 42.0407 | 432 | 42.0380 | 4.32 0.01 | 100.00 | ©
006 | iovcorty oot | 42.1335°| 4,30 | 42.1309 | 4,31 0.01 | 100.00 [ ©
07 | yecrnird o | 418902 | 430 | 418873 | 4.30 0.01 | 100.00 | ©
008 | oy oty ioeed | 41.8158 | 4,28 | 41.8155 | 4.28 0.00 | 100.00 | ©
009 | oy purny cmmeed | 419617 [ 4.3¢ | 41.9587 [ 4.3 0.00 | 99.77 [ o
010 s 41.7696 | 4.35 | 41.7669 | 4.35 0.01 | 100.00 | ©

1CYC Fully charged

)l_f“?‘;f?ri]is space intentionally
= i 1

left blank

Hik: LB V-IRA D-fEA R-5F F-R X 0-% M. LA, LK. RakFl. Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

g - AT

L & oY

rJ
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A% ; WARR LA | AR
No. Name of Test Items Thermal test
Fox- kA RIEHT Before R G After Bk #4wE )
%5 Samplec Status RE | R RE FF3& /& | Mass Loss| Residual | 3
Sample Mass oCcv Mass ocv OCV  |Other
No. /g A% /g v 1% % Event
001 | ol 1 42.0809 | 430 | 420112 | 427 0.02 | 9839 | o
002 | i km | 42,0702 | 429 | 42,0571 | 4.22 0.03 98.37 | o©
003 | joeriefl | 418157 | 425 | 41,8044 | 4.19 0.03 98.59 | o
004 | e iiE®® | 419708 | 432 | 41.9601 | 4.25 0.03 98.38 | o
005 | joyeroi bkl 42,0380 | 432 | 42.0265 | 4.25 0.03 98.38 | o
006 | joperiii® | 421309 431 | 421210 [ 424 0. 02 98.38 | o
007 | joerih® | 41.8873 | 430 | 41.8773 | 4.23 0.02 | 98.37 | o
008 | joychriair® | 41.8155 | 4.28 | 41.8027 | 4.21 0. 03 98.36 | o
009 | joeroi®fe 1419587 | 433 | 41,9473 | 4.26 0. 03 98.38 | o
010 e 41.7669 | 4.35 | 41.7559 | 4.27 0.03 98.16 | ©

1CYC Fully charged

\| o ze eThis space intentionally
AR left blank

Fix: Lk V-RA DR R-EE PRk 0-RF. LB, LMK, RRE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,
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5/11
A5 3 BRAB LA | #E)
No. Name of Test Items | yibration
Pr A *—af'uunﬁik?s} RIEAT Before R E After F¥EME F|od & e,
%5 Sample Status V% 3 F#eE| RE FF#-%/E | Mass Loss | Residual | %
Sample Mass Oocv Mass ocy ocv Other
No. /g A% /g AY % 1% Event
001 | okl o |a2.0m2| 421 |azoma | 427 0.00 | 100.00 | o
002 | oy GotRil o l42.071| 422 | 42,0575 | 4,22 0.00 | 100.00 | o
ICYCHEAFE
003 | \ovc Furty chueged | 41.8044 | 4.19 [ 41.8043 | 4.19 0.00 | 100.00 | o
ICYCITEAFi iy
004 | oy Futty chuged | 41-9601 [ 4.25 [ 41.9604 |  4.25 0.00 | 100.00 | o
005 | o GoEsil o | 42,0265 4.25 | 42.0261 | 4.25 0.00 | 100.00 | o
006 | yorren® | 42 1200, doa 2 12030 4. 24 0.00 | 100.00 | o
ICYCHEA 7
007 | oy purry chumged | 41.8773 |  4.23 | 41.8774 | 4.23 0.00 | 100.00 | o
008 | o Goekm 418027 421 [41.8028 | 421 0.00 | 100.00 | o
009 | oy prnsl o l4r0a73| 4267 | 419475 | 4.6 0.00 | 100.00 | o
010 IHEREAR 41.7559 |  4.27 | 41.7557 | 4.27 0.00 | 100.00 | o

1CYC Fully charged

;L_F:_'IJ‘?.ETMS space intentionally

left blank

B LR V-l D-ARR R-3REL F-RK 0-RH. LHA. LBA. LHE. ALk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,

N Y

F ]
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A5 AR B 4 AR ity
No. 4 Name of Test Items Shoek
e P REEAT Before RIS After FERL |MeoE | 1
%5 Sample Status RE | FREE| AT FF¥9, /& | Mass Loss | Residual | L%
Sample Mass ocyv Mass oCVv ocv Other
No. /g AY /g AY 1% /% Event
001 | joyerriard o lazoria| 427 [a20ms| 427 0. 00 100.00 | o
002 | opepriirt 420575 422 | 420577 | 422 0.00 100.00 | o
003 | eyepairre | 48043 | 419 [ 418046 | 4.19 0. 00 100.00 | o
004 | eyerries® | 419604 | 4.25 | 41.9606 | 425 0. 00 100.00 | o
005 | opepriintt | a2.0261| 425 | 42.0264 | 4.5 0.00 100.00 | o
006 | oyeprirroe o | 42.1218 | 424 | 421216 | 424 0. 00 100.00 | o
007 | oyeporesit N aremra| 423 |aremr | 423 0. 00 100.00 | o
008 | opcporast 418028 | 421 | 41.8025 | 4.21 0. 00 100.00 | o
009 | oyerrirtt o ar.0a75| 426 [4a1.9478 | 426 0.00 | 100.00 | o
010 LCYCo e 41.7557 |  4.27 | 41.7556 | 4.27 0.00 100.00 | o

J_Fﬁlﬁrhis space Intentionally
|~ i ] i

left blank

@ik LR V-RA D-AHE R-E F-RK 0-RMH. R4, LMK, LRI LA
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Lcakage,No Venting,
No Disassembly,No Rupture & No Fire.

A

B Xa L™
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A5 5 AR R B 4 AR SN %

No. Name of Test Items External short circuit
Hans Mok e kot s R
Sample No. Sample Status Max. ExtcmﬁlCTcmpcraturc Other Event

001 1CY(I:C!YETT§Z}E:%M 51.8 0

002 ICYéL;E‘ﬁf ZE;ﬂrgcd 55.6 0

003 lLYéCfﬁﬁf:ﬁﬁged 54.9 0

004 ICYéCEEﬁiﬁh?rged 9. 1 0

005 ICYéC;gﬁ?ﬁiged 55.4 0

005 1CYéC;5ﬁf§§ged 96.5 0

007 1CYéC}¥Eﬁ?§1§ged 55.9 0

008 1cuftlzcgﬁﬁyé ggged 95. 4 0

009 1cyécggﬁ:i\§a$ged 95.9 0

010 1(,‘3((1J‘C;Eﬁyé cﬁh:%ged 93. 1 0
LI FZsfq |This space intentionally left

blank

GiE: D-RR R-AREL F-ROK 0-AMK. LACK. JLAKZ.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 g B A L # SR
No. Name of Test Items Crush
G MR A GRSk L 4 .

Max. External Temperature

Sample No. Sample Status Other Event

/C
012 1c&}($:‘[5(:{.)%5tgﬁﬁti ty 23.6 0
T e
Ha LCY](,F’\E.LO%nOc?ﬁ:& Ly 23.7 o
014 mgﬁﬁgﬁw 23.6 0
o8 1cvlccé%%5%iﬁti ty 23.5 0
I FA This space irLtlear:]tkianall)f left

#iE: D-MRIR F-RK 0-A Mk, RAek.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B . A E LA s

No. Name of Test Items Overcharge
s bh % Sk FALRR
Sample No. Sample Status Other Event

016 1C\'(1:C:igﬁ ;'?.Lfnhari;j,(.d ¢

017 1cyécfzftfffﬁ§gm &

018 mécl\gﬁf ;ﬁh:ﬁged 0

019 Icvécgﬁﬁ?ﬁﬁged .

020 socggcgﬁﬁ? ﬁiged 0

021 SOCE'gc;Eﬁ;tﬁf'ged ks

022 SUngC;gﬁfﬁgged g

023 50CYCIE2 7o 0

50CYC Fully charged

DR E] This space intentionally left blank

BiE: DAk F-ALK O-RMIR. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% ; RATE 24 | mn
No. Name of Test Items Forced discharge
i ks B0k 83
Sample No. Sample Status Other Eveit
024 1cYc Ilg:\'lcl}f?irfc?}iamed 0
025 1CYC lfgf;(:li:ﬁ‘_j:iff{c?arged 0
026 1cYC !I’(:L:};L‘lifi%iyf{cﬁlrged 0
027 1CYC ﬁiﬁ%ﬁfiﬁamd Y
028 1cYC ﬁlﬁ%ﬁcﬁrged 0
029 1cYC lF(i:chl;yE%i?:li!arged 0
030 1ICYC IF%Cl;;Efi?cfarged 0
. ICYCTEA Y/
031 1CYC Fully discharged 0
032 10YC ;iﬁi%ﬁrz:?arged Y
o 1CYCSE ARk
033 ICYC Fully discharged 0
034 EUCYCSI;’EtYlCl;;E%i}?c;irgBd 0
035 SEICY(;‘5 ﬂlg.uylcl;f%i?cﬁrged 0
036 socvcsfi?clfﬁ?ﬁiﬁrged 0
037 50cvf:5%%ﬁ§i?cﬁrged Y
038 5UCYC50Fincl?§iﬁs%:'}?arged Y
039 SUCYCSOFCquCl;fﬁﬁs&crhuargcd 0
040 5ocYéa(iglclifﬁig?ﬁmgud 0
041 5ocycs?glci%ii??rﬁlrgcd 0
042 5046 T ﬁ%?ﬂ?ﬂf}iﬁirgud 0
043 SOCYCﬁﬁngﬁ?}?Tilfiﬁu‘gcd 0

ik D-MRAk F-ALK O-RMIK. Ak,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Manufacturer:

SCUD (Fujian) Electronics Co., Ltd.

Address: No. 98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian, China
Telephone: 156 0501 5073

Website: www.scud.cn

Email: Ella.Wang@scudgroup.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn



